TTTe——— ]
Minuteman

Excellence Meets Clean

’ Spare Parts Catalog

SCV 28/32 Rider Scrubber



Exploded Views
Main Assembly | "‘Mx nce HeetsGean
PEE———

|
19) (12) (28 14@

."’;
&

Parts and Instruction Manual Page 28



Main Assembly | BOM

ITEM

1

© 0o ~NO O~ WwWN

WINDNRNNDNNNNNNNDRRRRPRRRRRRRERO
O OVl N UM WNREPLOOOOWNOOONWDNEROD

—— —

Minuteman'

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL

PART NO. REQ'D DESCRIPTION

281001
281014
281066
281067
281078
281139
281251
281365
281579
241740
281991
281992
281996
450207
710203
710328
711160
711161
711241
711371
711380
711542
712812
712816
715298
715385
748200
281010E
281012E
281201E
282301E

Parts and Instruction Manual

1

PR RRRREPNMNANDIMRLPNAODMDMBENNRRRRPRRRRNRRREPR

BUMPER FRONT
BATTERY TRAY ASSY

ANTISKID STEP, LH

ANTISKID STEP, RH

HOSE ASSY - SQUEEGEE, SCV 28/32
COVER, HEADLIGHT BLANK 5", SCV2832
FRONT DRIVE ASSY

SEAT SUB-ASS'Y

SCV SQUEEGEE BLADE ASSY 32"
SQUEEGEE BLADE ASSY, SCV 24/26
STEERING COVER, TOP

STEERING COVER, BOTTOM

BKT, FOR HORN, SCV2832
LATCH, SOFT #C7-10

SCR-MC 6-32 X .37 ST PL PAN HD
SCR-MC 8-32 X .37 ST PL - ROUND HEAD
#10 X 5/8 HI-LO

SCR-HI/LO 10 X 3/4 STL BLK ZINC
SCR-HEX 3/8 -16X.75" ZP

NUT-NYLOC 6-32 STL ZINC
NUT-NYLOC 3/8-16 NUT
WSR-HELICAL #8

SCR-MC 10-24 X.62 PPH ST PL
SCR-MC 10-24 X .37 STPL

DECAL,SCV 28/32

MINUTEMAN LOGO 1.4 X9.6

HORN / BACK UP ALARM, SCV 24/26
RECOVERY TANK / LID SUB-ASSEMBLY
SOLUTION TANK ASS'Y - SCV 28/32
REAR AXLE ASSY

STEERING ASSEMBLY, SCV2832

Page 29



Main Assembly I

i s
= a\
< ® \M h =
\ b=

/
(é @ -

), "_ A A

7

Spare Parts Catalog Page 30



Main Assembly Il BOM

ITEM
1

2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

Spare Parts Catalog

BILL OF MATERIAL

PART NO. REQ'D DESCRIPTION

82-54-A
241730-1
241735
281014
281026
281027
281051
281065
281068
281101
281211
281251
281351
281360
281428
281445
383277
383347
710356
711160
711173
711202
711210
711228
711241
711242
711374
711445
711503
711505
711506
711511
711515
711534
711544
711545
711546
711575
712315
715901
715908
740539
281010E
281011E
281012E
281024E
281098E
281201E
281429E
282301E

1

ARDNORNNRRNRRLRARRRRRNRRPR

[EnY
oop.b.bmm\l

[N NI
vo PPNR o

PR RPRRRRRRRRERRANR

CLAMP, MS21333-114

REAR SQUEEGEE ASSY TOP, SCV 24/26
REAR SQUEEGEE MECH ASSY
BATTERY TRAY ASSY

2800 BATTERY COVER SIDE

2800 BATTERY COVER CENTER
SPIDER COUPLING, 3/4"

ANTISKID PEDAL

ANTISKID FLOOR

MAINFRAME WMT, 28" SCRUBBER
SNUBBING WSR

FRONT DRIVE ASSY

FLOOR PANEL WELDMENT

FIXED SLIDER WELDT

SOLUTION BALANCE HOSE
BUNGEE CORD - 16"

KEY WOODRUFF 3/16 X 3/4

CRIMP CLAMP 1/2 HOSE SS 185R
SCR-MC 10-32X.62 STPL

#10 X5/8 HI-LO

BLT-HH 5/8-11 X4 (GR 5)

BLT-HH 1/4-20 X 0.50 STPL

BLT-HH 1/4-20 X 1.25 STPL

BLT-HH 5/16-18 X .75 ST PL
SCR-HEX 3/8 -16X.75" ZP

BLT-HEX 3/8 -16X1.00 ZP

NUT-NYLOC 5/16-18

NUT HEX 5/8 X 11 PLATED

WSR, FLAT#10

WSR-FLAT 1/4

WSR-FLT .344 X.690 X .062 STL ZINC
WSR-FLAT .62 X1.31 X.09
WSR-FLAT .406 X .812 X .0625
WSR-EXTERNAL LOCK #10
WSR-HELICAL 1/4

WSR-HELICAL 5/16

WSR-HELICAL 3/8

WSR-FLT .31x.75x..06ST

WSR-HELI .64 X1.26 X.06 PL
WARNING DECAL, TANK LATCH
DECAL, DIAGNOSTIC CODES SCVS
HOUR METER 10 - 80 VDC
RECOVERY TANK / LID SUB-ASSEMBLY
FRONT BUMPER ASM

SOLUTION TANK ASS'Y - SCV 28/32
STEERING COLUMN COVER - BOTTOM
PUMP SUB-ASSEMBLY

REAR AXLE ASSY

STEERING COLUMN REAR COVER - TOP
STEERING ASSEMBLY, SCV2832

—— —

Minuteman'

Excellence Meets Clean

F______‘_‘_

Page 31




= — ]

inuteman’

Excellence Meets Clean

Mainframe Assembly |

Z€8CAJS ‘ATdNISSY ONIYIALS
ASSY XV V3o
8/€ TVIITIH-dSM

GZ90° X ZT8° X 90¥" LV14-dSM

dZ 00°TX9T- 8/€ X3H-L1d

.00°8T dIdLS NOILOIYS

WGCVT dIFdLS NOILOIYS

40§66 dI4LS NOILLOIFS

d399NY0S .82 'LNM FNVHINIVIA

NOILdI¥OS3a a.034¥ 'ON Ldvd
IVIYILVIN 40 17119

T
T
14
14
14
T
T
T

T

3T0E28C
3T02T8¢
IvSTT.
STSTT.
444172
04¥18¢
69¥18¢
89718¢
T0T18¢

6
8
L
9
S
14
€
4

T

WN3LI

Page 32

Parts and Instruction Manual



-‘-""'-—‘
Mainframe Assembly Il

Excellence Meets Clean

WELDMENT ARE NOT SHOWN FOR CLARITY.
PART #'s 10, 14, & 16 ARE NOT EXPLODED.

10 1S THE REVERSE OF 9.

SAME FOR BOTH SIDES. SOME PARTS OF
14 1S THE REVERSE OF 13.
16 1S THE REVERSE OF 15,

LEFT SIDE MAINFRAME EXPLODED FOR
CLARITY. LINKAGE HARDWARE IS THE

SHOWN EXPLODED

WELDMENT PIECE
FOR CLARITY.

Spare Parts Catalogl Page 33



Mainframe Assembly Il BOM

ITEM
1

© oo ~NO OOk~ wN

AR D WWWWWWWWWWNDNNDNDNDNNNNDNRPRRERRPRPEREPRERPRERRERPRRERPERE
NP OWOOWLNOOUOOR™AWDMNRPEPOOONOUUUBAWDNREPOOONOOOGAWDNEEO

Parts and Instruction Manual

PART NO. REQ'D

260125
281046
281101
281200
281446
281451
281458
281459
281461
281463
281471
281475
281477
281478
281479
281480
711228
711316
711505
711506
711524
711544
711545
711564
711575
711577
711583
711588
711675
711677
711678
711713
711808
712109
712310
713051
742712-2
748009-1
762371
809148
832974
833374

1

NERNAMRRRRNRRRERRAMRNRERRDN

=
ANBA PR BADNGS

|—\
PR g

10

RN

WrRoONRRR

— —

Minuteman'

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL

DESCRIPTION

BUSHING YOKE, .407 X1.687 STL
SPRING, EXTENSION - 4.50"
MAINFRAME WMT, 28" SCRUBBER
DRAG CHAIN ASSY, FRAME
ENDCAP, TUBING 2" X 4"

CRANK WMT W/ BUSHING ASS'Y
LINK ATTACHMENT SHAFT

CRANK PIVOT SHAFT

LIFT WMT LH W/ BUSHING ASS'Y
LIFT WMT RH W/ BUSHING ASS'Y
ACTUATOR ATMT WMT W/ BUSHING ASS'Y
LIFT LINK ASS'Y

UPPER LINK ASS'Y, LEFT

UPPER LINK ASS'Y, RIGHT

LOWER LINK ASS'Y, LEFT

LOWER LINK ASS'Y, RIGHT

BLT-HH 5/16-18 X .75 ST PL

NUT-HEX 1/4-20 ST PL

WSR-FLAT 1/4

WSR-FLT .344 X .690 X .062 STL ZINC
WSR-WAVE .52 X.87 X.01
WSR-HELICAL 1/4

WSR-HELICAL 5/16

WSR-EXTERNAL LOCK 1/4

WSR-FLT .31x.75x..06ST

WSR-FLAT 260 X .50 X .020THK
WSR-WAVE .78 X 1.00 X.02
WSR-FLAT .75X1.00X 025

CLEVIS PIN 1/4 X 1-7/8

CLEVIS PIN 3/8 X 2-5/8

CLEVIS PIN 3/8 X 2-1/4

RETAINING RING - "E" TYPE EXT .500
COTTER PIN-HAIR #13

CLEVIS PIN, 1/2 x 1-3/4

WSR- FLAT .52 X .87 X .06 PL
BLT-HH 3/8-16 X 3.75 #5

ACTUATOR BRUSH, W/WEATHER PACK
ACTUATOR, W/WEATHER PACK SCV SQUEEGEE
BUSHING .260X.50X.37

RETAINING RING - "E" TYPE EXT .75
CLEVIS PIN, 1/4 x 1-3/8

HAIRPIN COTTER 3/8

Page 34



Front Drive Assembly

Meets Clean

ellence

Page 35

Spare Parts Catalog



Front Drive Assembly BOM

ITEM

1

© 00N LA WN

WWWWWWWWWNDNDNDNDNDNNNNNRREPRPRPRPEPRRERERRERPRERPRE
O ~NO OB WNREPOOONOOGRAWNEPOOOOLONOO OGP WNEO

281054
281057
281252
281254
281260
281267
281268
281276
281279
281282
383074
383075
383076
383077
383078
383250
383277
383364
430051
710858
710991
711352
711524
711546
711588
711594
711713
711807
712113
713043
740099
744016-1
748010
748010-3
748049
748122
809148
809247

Parts and Instruction Manual

—— —

Minuteman'

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL - 281251
PART NO. REQ'D DESCRIPTION

1

2
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
4
2
2
2
3
2
2
4
1
1
3
5
2
1
1
1
1
2
3

CHAIN, STEERING No. 40, 27.5"
BEARING 3/4" RADIAL

SPINDLE WMT

STEERING DISC WMT

MOUNT WMT, FRONT DRIVE
STEERING SPROCKET SHAFT
SPROCKET-RC #40, 10 TEETH, 3/4" BORE
IDLER BASE WMT, FRONT DRIVE
IDLER ARM WMT, FRONT DRIVE
IDLER SPROCKET-RC #40, 10 TEETH
SPINDLE SEAL

BEARING CONE (LM104949)
BEARING CUP (LM104911)

BEARING CONE (LM104949)
BEARING CUP (LM104911)

GREASE CAP

KEY WOODRUFF 3/16 X 3/4

THRUST WASHER

RETURN SPRING-3.00"

SCR-SC 3/8-16 X 1.00

SCR-SC 3/8-24 X5/8 ST PL
NUT-ACORN 1/4-20 ST N1
WSR-WAVE .52 X .87 X.01
WSR-HELICAL 3/8

WSR-FLAT .75X1.00X 025

WSR-FLAT .56 X .88 X .03

RETAINING RING - "E" TYPE EXT .500
COTTER PIN .12 X 1.75

CASTLE NUT

BLT-HH 3/8-16 X1 1/4 #5

CABLE TIE - SMALL

CAP .15 MICROFARAD 5/16R-1/4FORK
IMPERIAL ELEC CHASSISDRIVE 12"
E MAG BRAKE ASSY

VAC FRMED DRIVE MOTOR COVER
BUSHING, HEYCO 2103 I.D .625.
RETAINING RING - "E" TYPE EXT .75
STEERING PLATE SPACER

Page 36



——
Steering Assembly

Excellence Meets Clean

BEARING IS POSITIONED
ON LOWER STEERING
SHAFT BETWEEN THE TWO
LOWER RETAINING RINGS

Spare Parts Catalog Page 37



—— —

Steering Assembly BOM Minuteman’

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL - 282301E
ITEM PART NO. REQ'D DESCRIPTION
1 66-138-A 2 BEARING, 3/4"

2 70-516-16 4 BLT-CAR 5/16-18 X 1.00

3 363-816 1 NUT NYLOC 1/2-20

4 281047 1 SPRING, EXTENSION - 2.75"

5 281328 1 SHAFT,LOWER STEERING

6 281331 1 ACCEL PEDAL WMT

7 281484 1 SHAFT,UPPER STEERING

8 281989 1 STEERING ASSY, TOP, SCV2832

9 282302 1 STEERING WELDMENT, LOWER

10 282303 1 SPRING - EXTENSION 1.375" F.L.

11 282309 1 ADJUSTMENT LEVER AND PIVOT PIN ASSY
12 282310 2 BUSHING - ADJ. LEVER AND PIVOT PIN ASSY
13 383098 1 UNIVERSAL JOINT

14 383152 1 STEERING WHEEL

15 383277 4 KEY WOODRUFF 3/16 X 3/4

16 430051 1 RETURN SPRING-3.00"

17 710153 4 SCR-MC 10-32X.63 TH ZINC

18 711374 4 NUT-NYLOC 5/16-18

19 711380 2 NUT-NYLOC 3/8-16 NUT

20 711506 4 WSR-FLT .344 X.690 X.062 STL ZINC
21 711521 2 WSR-WAVE .21 X .44 X .02

22 712102 1 BLT- SHLDR 1/2 X 1-1/2

23 712301 2 WSR-FLAT .87 X .38 X .06

24 712310 1 WSR- FLAT .52 X .87 X.06 PL

25 748013-1 1 POTENTIOMETER BOXASSEMBLY
26 809148 5 RETAINING RING - "E" TYPE EXT .75
27 340742MCH 4 BEARING FLANGE, SHEARED

28 712099PLT 2 BLT- SHLDR 1/2 X 5/8

Spare Parts Catalog Page 38



Solution Tank Assembly / Seat Assembly Minuteman’

SLIDE ASSEMBLY
KIT INCLUDES
BOTH RAILS AND
ALLHARDWARE TO
MOUNT TO SEAT

CONSOLE IS MOUNTED TO
SOLUTION TANK USING THREE
SETS OF HARDWARE (NOT
SHOWN FOR CLARITY) FOR
DETAILED VIEW OF CONSOLE
WITH ELECTRONICS, SEE PAGE 48.

Spare Parts Catalog Page 39



—— —

Solution Tank Assembly / Seat Assembly BOM Minuteman'

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL - 281012E, 281365
ITEM PART NO. | REQ'D DESCRIPTION
1 281002 1 SOLUTION TANK - 2800

2 281005 1 SCV 28/32 CONSOLE

3 281085 1 ASS'Y SEAT, SUPER SUBURBAN

4 281086 1 SLIDE ASS'Y KIT

5 281087-1 1 SWITCH, SEAT

6 281363 2 SEAT GASKET - LONG

7 281364 2 SEAT GASKET - SHORT

8 281371 1 VENT PLUG

9 281376 1 28 SEAT BRACKET WMT

10 281380 1 SOLUTION TANK PLASTIC COVER

11 281381 1 SOLN TANK HINGE SUB-ASSY - RIGHT
12 281382 1 SOLN TANK HINGE SUB-ASSY -LEFT
13 281401 1 E-STOP ASS'Y

14 710380 13 SCR-MC 1/4-20 X.75 ST PL

15 711161 4 SCR-HI/LO 10 X 3/4 STL BLK ZINC

16 711206 2 BLT-HH 1/4-20 X .87 ST PL

17 711241 4 SCR-HEX 3/8 -16X.75" ZP

18 711319 4 5/16-18 HEX NUT

19 711505 12 WSR-FLAT 1/4

20 711506 4 WSR-FLT .344 X .690 X.062 STL ZINC
21 711515 4 WSR-FLAT .406 X .812 X.0625

22 711519 3 WSR- FLAT .25 X1.01 X .06

23 711544 15 WSR-HELICAL 1/4

24 711545 4 WSR-HELICAL 5/16

25 711546 4 WSR-HELICAL 3/8

26 711808 1 COTTER PIN-HAIR #13

27 742708-4 1 FLOAT SWITCH W/WEATHER PACK
28 831965 1 3/8 x 1.63" CLEVIS PIN

29 281407E 1 ELECTRICAL PANEL ASS'Y SCV 28/32

Spare Parts Catalog Page 40



Electrical Panel Minuteman'

Excellence Meets Clean

BILL OF MATERIAL
ITEM PART NO. REQ'D |DESCRIPTION
1 281402 1 E-STOP WELDMENT

2 281412 1 ELECTRICAL COVER PANEL

3 281910 1 ELECTRICAL PANEL WMT, 2800

4 281982 1 ELECTRICAL CVR PNL SUPPORT BRKT
5 710202 1 SCR-MC 6-32 X.25 ST PL PAN HD

6 710380 10 SCR-MC 1/4-20 X.75 ST PL

7 711206 2 BLT-HH 1/4-20 X .87 ST PL

8 711372 6 NUT-NYLOC 8-32 STL ZINC

9 711501 1 WSR-FLAT # 6

10 711502 4 WSR-FLT .170 x.38 x.032 STL ZINC

11 711505 12 WSR-FLAT 1/4

12 711541 1 WSR-HELICAL #6 ST PL

13 711544 12 WSR-HELICAL 1/4

14 711599 3 WSR-FLT .187 X 1.00 X .06

15 712822 3 SCR-MC TR HD 10-24 X .50 SS

16 742350 1 CIRCUIT BREAKER 6 AMP

17 742748 1 CIRCUIT BREAKER BOOT

18 748012 1 CIRCUIT BREAKER 100A

19 748014 1 EMBERGENCY PUSHBUTTON ACTUATOR, 2800
20 748015 1 CONTACT BLOCK, 2800

21 748032 1 CIRCUIT BREAKER, BOOT FOR 748012
22 748152 1 SWITCH, ON-OFF-ON, SCV2832

23 748153 1 TERMINAL BLOCK EAGLE 3

24 748174 1 CONTROLLER,TRIO PLUS SCV2832E
25 281449 2 SERRATED GROMMET STRIP - .187IN
26 806006 3' GASKET

27 830557 11.25'° |DORTITE 1/2INCHRM 1F

Spare Parts Catalog Page 41



Console Assembly Minuteman'

Excellence Meets Clean

F._____‘_‘_

BILL OF MATERIAL
ITEM PART NO. REQ'D DESCRIPTION
1 281005 1 SCV 28/32 CONSOLE

2 281372 1 GASKET - IGNITION SWITCH PANEL
3 281373 1 GASKET - MEMBRANE SWITCH

4 281375 1 GASKET - DIRECTION SWITCH

5 281499 1 BKT, CONTROLS, SCV2832

6 710204 2 SCR-MC 6-32 X .50 ST PL PAN HD

7 711161 12 SCR-HI/LO 10 X 3/4 STL BLK ZINC

8 711301 2 NUT-HEX 6-32 ST PL

9 711541 2 WSR-HELICAL #6 ST PL

10 712320 4 WSR-NYLON .22 X .45 X.04

11 715455 1 DECAL, SCV CONTROLS, 28/32

12 742927 1 SWITCH, KEY 2 POLE

13 747011-1 1 BATT GAUGE ASSY TRUE CHARGE 36V
14 747020 1 KNOB-MODE SELECTOR

15 747025 1 POTENTIOMETER ASSY WATER FLOW
16 747027 1 SWITCH ASSY, MODE SELECTOR
17 748047 1 HORN SWITCH, SCV 36V

18 748151 1 SWITCH, ON-ON, DPDT

19 748154 2 SWITCH, BLANK, 742716

20 809874 1 KNOB, SPEED CONTROL

21 281378SP 1 IGNITION SWITCH PANEL

22 281497SP 1 DIRECTION CONTROL PANEL

Spare Parts Catalog Page 42



Recovery Tank Assembly |

Excellence Meets Clean

51

O

Page 43

Spare Parts Catalog



Recovery Tank Assembly | BOM

BILL OF MATERIAL - 281010E

ITEM PART NO. REQ'D DESCRIPTION

1

© 0o ~NO O~ WN

GO e AN S R RS89 8RR YR RNERRNNNRNEREREREERES
RO N, WP SOOI RKBNNROODNIODNRNRW®NP OWO®DN®GANWIN RO

Spare Parts Catalog

70-516-16
241060
241433
260203
260579
281006
281007
281018
281055
281056
281073
281076
281099
281358
281391
281423
281432
281437
281439

281444-1
281496
281950
380035
710180
710190
710197
710530
711227
711319
711420
711503
711504
711505
711506
711519
711543
711544
711545
712516
712541
712758
712767
712811
712822

742772-1
748199
760286
760859
830082
833191

281003E

2

1
1
1
1
1
1
1
1
1
1
3
1
1
1
1
1
1
1
1
1
2
2
6
2
2
2
2
5
1
3
3
2
2
2
3
6
2
6
3
5
3
3
5
1
1
1
1
1
1
1

BLT-CAR 5/16-18 X 1.00

SCREENED FLOAT

RECOVERY TANK SAFETY STRAP, SCV 24/26
WIRE GRIP HOSE CLAMP

TOOL CLIP, 1.5" HOSE

LID - FIXED 2800 RECOVERY TANK
LID-MOVABLE 2800 RECOVERY TANK
GASKET, NEO 6.00 X4.50 X.125
VAC MOTOR FILTER

VAC MOTOR INLET SCREEN

INLET GASKET

2800 REC TANK BRACKET

WIRE COVER

GASKET, MOVABLE LID - SCV
SOL. FEED HOSE,OFF AISLE SUB-ASY
FILL CAP W/CHAIN ASSY 4.00

CAP 6", CLEAN OUT SCV

STRAP HOLDER WMT

SHUTOFF FLANGE TUBE
STOPPER PLUG ASSY

VAC INLET ASSY, SCV2832

FLOAT CAGE GASKET

MOTOR GASKET

SCR-MC TR HD 1/4-20x.75 STL ZINC
SCR-MC 1/4-20 X2.00 TRUSS PL SS
SCREW TRUSS HEAD 5/16-18 X.75 PH ZP
SCR-MC FL HD 8-32 X .50 BRS
BLT-HH 5/16-18 X .62 ST PL

5/16-18 HEX NUT

NUT- HEX JAM 5/16-18 ST PL

WSR, FLAT#10

WSR-FLAT 1/4 ID SS

WSR-FLAT 1/4

WSR-FLT .344 X .690 X.062 STL Z
WSR- FLAT .25 X1.01 X.06
WSR-HELICAL #10

WSR-HELICAL 1/4

WSR-HELICAL 5/16

SCR-BHCS #8-32 x .62 SS

SCR-MC 1/4-20 X1.00 TH SS
WSR-HELICAL 1/4 SS

FLAT WASHER .406 ID X .75 OD X.
SCR-MC RD HD 10-24 X .50 ST PL
SCR-MC TR HD 10-24 X .50 SS
VACUUM ASSEMBLY, SCV

WIRE ASSY, RECOVERY TANK-VAC
HOOK, WIRE FORMED

CLAMP, HOSE

HOSE CLAMP 3/8

HOSE RUBBER FLEX 2 X9
RECOVERY TANK - 2800

—— —

Minuteman'

Excellence Meets Clean

F______‘_‘_

Page 44




Recovery Tank Assembly II Minuteman’

Excellence Meets Clean

H

DEFLECTOR IS MOUNTED
INSIDE RECOVERY TANK IN /

//«T(((@-fref Wadi >

THIS LOCATION, BENEATH
THE VAC INLET ASSEMBLY

BILL OF MATERIAL - 281010E
ITEM PART NO. REQD DESCRIPTION
1 281019 1 DEFLECTOR

2 281490 1 VAC INLET WMT, SCV2832

3 281951 1 VAC INLET GASKET

4 450221 1 Q.C. COUPLING (FEMALE)

5 450223 1 FITTING BRASS 1/8 FPT - 1/8 BARB
6 711161 4 SCR-HI/LO 10 X 3/4 STL BLK ZINC

7 711515 2 WSR-FLAT .406 X .812 X.0625

8 748199 1 WIRE ASSY, RECOVERY TANK-VAC
9 281003E 1 RECOVERY TANK - 28/32

Spare Parts Catalog Page 45



Battery Box Assembly

BATTERY SPACERS
ARE POSITIONED IN
BOTTOM OF BATTERY
COMPARTMENT. SEE
PAGE 18.

Spare Parts Catalog

1

2
3
4
5
6
7
8

BILL OF MATERIAL - 281014
ITEM PART NO. REQ'D DESCRIPTION

281004
281059
281671
281672
711229
711374
711507
715902E

1

1
2
2
9
9
9
1

BATTERY TRAY - 2800

BATTERY BOX STIFFENER WM'T
BRACKET, U CHANNEL SPACER
BKT, BATTERY STOP, SCV2832
BLT-HH 5/16-18 x .875
NUT-NYLOC 5/16-18

WSR-FLAT .37 X 1.12 X .06
DECAL, SCV ECO BATTERY

———

Excellence Meets Clean

Page 46



-‘-""'-—‘
Pump Assembly

Excellence Meets Clean

e —

Spare Parts Catalog Page 47



— —

Pump Assembly BOM Minuteman’

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL - 281098E
ITEM PART NO.| REQ'D DESCRIPTION
1 210409 1 FITTING ADAPTOR 3/8MPTx38/FPT BR

2 210410 1 FITTING BRASS 3/8" FPT X 3/8" BARB
3 241097 1 HOSE 3/8 x 31 WIRE REINFORCED, SCV 24/26
4 281089 1 FILTER, IN-LINE

5 281090 1 FITTING BRASS 3/8" FPT TEE

6 281091 1 FITTING 3/8MPTx1/8 FPT REDUCER

7 281368 1 PUMP MOUNT PLATE

8 281369 1 PUMP SUPPORT PLATE

9 281388 1 PUMP MTG PLATE

10 281425 1 SWIVEL CONNECTOR - 3/4" GHT X 3/8" MPT
11 320251 1 HOSE 3/8 x 12 WIRE REINFORCED

12 320254 2 HOSE 3/8 x 9.00" WIRE REINFORCED
13 342430 1 FITTING BRASS 3/8MPT X 3/8BARB

14 383327 4 ELBOW 1/2 MPT X 3/8 BARB

15 383332 1 FITTING BRASS 3/8 NIPPLE

16 450040 1 FITTING 90 3/8 MPT X 3/8 BARB

17 450076 4 CRIMP CLAMP SS 185R

18 450221 1 Q.C. COUPLING (FEMALE)

19 711503 8 WSR, FLAT#10

20 711504 4 WSR-FLAT 1/4 ID SS

21 711553 4 WSR- INTERNAL LOCK #10

22 712531 4 SCR-MC 10-24 X1.00 SS

23 712565 4 SCR-MC 1/4-20X 63 SS TR HD

24 712638 4 NUT, HEX10-24 SS NYLOC

25 712758 4 WSR-HELICAL 1/4 SS

26 742709-2 1 PUMP ASSEMBLY-SCV

27 742718-1 1 SOLENOID, 36V WATER

28 828062 2 CABLE TIE ..05 x .14 x 8"

29 829129 3 HOSE CLAMP MICRO-SEAL

30 830062 1 FITTING 90 STREET ELBOW 3/8x3/8

Spare Parts Catalog Page 48



Excellence Meets Clean

[

Rear Axle Assembly

d3LINIVd-133aHM dVO ISVIHO
dooc¢Xd 0T l1d4-dSM

SNN ¥T-T ‘d3LLOIS-1NN

HOLVd /M Hd 13XO0S S¢°T X 02-2/T-40S
INOD ONIdv3d

32€/82 AOS - ¥V3d 'ONILSVYD TIXV
dOLV10SI ONIHSNd ? ONIY

ASSV T133HM dVv3d

1AM FXV V3

NId 431102 9T/€

NOILdIYOS3A a.034 'ON Ldvd W3l
3T0ZT8C - IVIHILVYIN 4O 1114

4
4
4
8
14
4
14
4
T

4

dLdTyeE8E
VISTT.
0SYTTL
69TTT.
V6TEBE
09¥18¢
€1218¢
0TZ18¢
¢0c18¢

0¢-¢€9-08¢€

0T

N M < 0[O N~

T

Page 49

Spare Parts Catalog



Squeegee Mechanism Assembly

ITEM

OO ~NOO O WNPE

NNRP R RRRRRRPRR
P O©oo~NOONWNER O

Spare Parts Catalog

241729
241731
241736
260041
281064
281715
281717
320209
710592
711210
711316
711504
711509
711524
711525
711713
711808
712134
712758
762004
809148

BILL OF MATERIAL - 241735
PART NO. REQ'D DESCRIPTION

1

NRBARRPRRPRRRMOINNNERENRNNR

SQ YOKE BRKT WMNT SUB-ASSY
REAR SQUEEGEE YOKE
SQUEEGEE MECH ATTACHM'T WMNT
OILITE FLANGE BUSHING

TORSION SPRING

MECHANISM STOP TUBE
SQUEEGEE MECHANISM ATTACHMENT PLATE
OILITE FLANGED BEARING

SCR-MC 1/4-20 X 3.00 SS TH

BLT-HH 1/4-20 X 1.25 STPL

NUT-HEX 1/4-20 ST PL

WSR-FLAT 1/4 ID SS

WSR-FLAT 1/2 (.54X1.082X.087)
WSR-WAVE .52 X .87 X.01

WSR WAVE .65 x .86 x .01
RETAINING RING - "E" TYPE EXT .500
COTTER PIN-HAIR #13

CLEVIS PIN, 1/2 x 3.00

WSR-HELICAL 1/4 SS

PIN, ADJUSTING

RETAINING RING - "E" TYPE EXT .75

Minuteman'

Excellence Meets Clean

F._____‘_‘_

Page 50




28" Rear Squeegee Assembly

Page 51

Spare Parts Catalog



—— —

28" Rear Squeegee Assembly BOM Minuteman'

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL - 241740
ITEM PART NO. REQ'D DESCRIPTION
1 241721 1 SQUEEGEE WMT ASS'Y, SCV 24/26

2 241745 2 WING BOLT 3/8-16 X 1.00

3 281074 1 SQUEEGEE TOGGLE CLAMP, 2800
4 281075 1 SQUEEGEE LATCH, 2800

5 281732 1 STRAP - FRONT CLAMP

6 281734 1 STRAP - FRONT STOP

7 281736 1 STRAP - REAR CATCH

8 281738 1 STRAP - REAR LATCH

9 281740 1 STOP BAR

10 281763 1 PB FRONT BLADE,SQUEE GUM RUBBER
11 281764 1 PB REAR BLADE, SQUEEGEE GUM RUBBER
12 430325 2 CASTER 3/8"-16 X 1.50"

13 710530 7 SCR-MC FL HD 8-32 X .50 BRS

14 711026 5 NUT, HEX 8-32 NYLOC SS

15 711367 2 NUT- WING 3/8-16 ST PL

16 711507 6 WSR-FLAT .37 X1.12 X .06

17 711515 2 WSR-FLAT .406 X .812 X.0625

18 711546 2 WSR-HELICAL 3/8

19 711550 4 WSR NYLON .25 ID X .75 OD

20 711560 2 SCREW-HH 1/4-20X1.00 NYLON

21 711563 2 NUT- WING 1/4-20 NYLON

22 712091 2 SHOULDER BLT 3/8 X1.50

23 808829 2 WHEEL,TRUCK

24 832015 2 SPACER .38 X .50 X.140

Spare Parts Catalog Page 52



32” Rear Squeegee Assembly

Spare Parts Catalog Page 53



—— —

32" Rear Squeegee Assembly BOM Minuteman'

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL
ITEM PART NO. REQ'D DESCRIPTION
1 241743 1 SQUEEGEE WMT ASSY, 32"

2 241745 2 WING BOLT 3/8-16 X 1.00

3 281074 1 SQUEEGEE TOGGLE CLAMP, 2800

4 281075 1 SQUEEGEE LATCH, 2800

5 281740 1 STOP BAR

6 281781 1 STRAP - FRONT CLAMP, 32"

7 281782 1 STRAP - FRONT STOP, 32"

8 281783 1 STRAP - REAR CATCH, 32"

9 281784 1 STRAP - REAR LATCH, 32"

10 281785 1 FRONT BLADE, SQUEEGEE GUM RUBBER, 32"
11 281786 1 REAR BLADE, SQUEEGEE GUM RUBBER, 32"
12 430325 2 CASTER 3/8"-16 X 1.50"

13 710530 7 SCR-MC FL HD 8-32 X .50 BRS

14 711026 5 NUT, HEX 8-32 NYLOC SS

15 711367 2 NUT- WING 3/8-16 ST PL

16 711507 6 WSR-FLAT .37 X1.12 X .06

17 711515 2 WSR-FLAT .406 X .812 X.0625

18 711546 2 WSR-HELICAL 3/8

19 712091 2 SHOULDER BLT 3/8 X1.50

20 808829 2 WHEEL,TRUCK

21 832015 2 SPACER .38 X .50 X.140

Spare Parts Catalog Page 54



Squeegee Lift Mechanism Minuteman’

Excellence Meets Clean

BILL OF MATERIAL
ITEM PART NO. REQ'D DESCRIPTION
1 241057 1 |KNOB,3/8-16 X 1-3/4 FOUR PRONG.

241751-1
711367

2 1 |REAR SQUEEGEE MOUNT PLATE WMNT, SCV 24/26
3 2 | NUT- WING 3/8-16 ST PL
4 711506 2 WSR-FLT .344 X .690 X.062 STL ZINC
5 711524 1 WSR-WAVE .52 X.87 X.01
6 711569 1 WSR-FLT .390 X.880 X.062 NYL
7 1
8 1
9 2

1

1

711671 CLEVIS PIN .31X2.13 11-10
711713 RETAINING RING - "E" TYPE EXT .500
711808 COTTER PIN-HAIR #13

10 762005 ADJUSTING PIN, THREADED

11 762006 THREADED ROD, 3/8-16 X7.5" LG

Spare Parts Catalog Page 55



———
28" Cylindrical Scrub Deck

Excellence Meets Clean

P—___—-—h

Spare Parts Catalog Page 56



Excellence Meets Clean

[

28" Cylindrical Scrub Deck BOM

MOTTIA DOTAN 9T/S A3AIS €-dONM
1Vv3S 14VHS 1vIdvy

dvO dNd

VIS ONIFA

TET-VBISSY ‘8/L T X9T/TT T 'ONIH O
dVvO 13MSVO

dvo

dOLO3INNOD LIINI AdOd

VITXp/T SSvdd 1334LS 06 ONLLLIA
ONT1d AN

JIT ‘dvdM 319V

'G29° 4’1 £0TZ OOATH ‘ONHSNg
INH008T ‘A9E ‘dH T HOLOW
JIANITAD MO3IA HSNYF ‘ASSY FHIM
MHOAY/T-49T/S AVHVIOHIIN ST™ dVO
€T# IVH-NId 431100

TYNYIIXT ‘ONIE ONINIVLIY .8/5
TYNYTIXT ‘'ON ONINIVLIY .8/€

'VId S28° 98-000SN ONIH ONINIVLIS INI

Z9°'T INI ‘ONIM ONINIVLIY
LET INI ‘ONIM ONINIVLIY
Y/E X 8/€ ‘NId T10d

PIT IVOIM3IH-4SM

OT# IVOIN3H - dSM

VT LV 14-dSM

SS dl /T LV14-dSM
OT#LV1d "USM

ONIZ 71LS 0¢-¥/T ONIM-LNN
02-v/T DOTAN-LNN

¢€-0T DOTAN 1NN

d LS 02-7/T X3H-LNN

1d 1S ZE-0T X3H ‘1NN
002X 0¢-v/T HH-11d
8/S-¢ X 9T/L NId SIATTO
G¢" X ¢E-0T MS-dOS
NOILdI40S3d

< ST INN ST NS ANNANAD DD NNNNN

0 oo oo Y

(@]
—

8
T
8
4
8

a.03d 'ON 1dvd 3Ll

A8TTOTC
C¢T9EE8
TT9EE8
S09€E8
€09€E8
(44533
TYIEEs
0orTEE
90€TEB
6796¢8
TvisyvL
[44%:172
8v0817.L
9r08Y.L
T-9T0VVL
808TT.
Se/TTL
VeLTTL
V0LTTL
¢0LTTL
TOLTTL
9/9TTL
2117
1421172
S0STTL
Y0STTL
€049TTL
68ETTL
€LETTL
0SETTL
9TETTL
0TETTL
Y1CT1L
6TTTTL
€00TTL

0L
69
89
.9
99
99
9
€9
29
19
09
6S
89
LS
9S
SS
¥S
(]
4]
TS
0S
6V
8y
Ly
14
14
144
914
[4%
114
oy
6€
8¢
LE
9¢

€059 dLL AVHdS L3CINN
.00°E-ONIIdS NANLIY

0TH .8/G VIV ‘ONIYY3g

€029 .8/S VIavy ‘ONIdv3g

G X OS 9T/€ ‘44NHAOOM ‘AN

LdP/T X 9dve 19a 8/€ - SSYHg ONLLLIA
.82 Y03AgNHOS TAD ‘LWM XOg SIdg3a
AININATIM MOIAFNHDS TVIIIANITAD .82
HY 140ddNS 33NOS 3AIS XO3a TAD
H1140ddNS 33NOS 3AIS Y03a TAD
ZE18Z ADS ' LWM LXYg I3INOS d3AddNn
ZE18Z NDS ‘HY ASSY IAdIM I393INOS IAIS
ZE18Z ADS ‘H1 ASSY IdIM 33933NOS 3IAIS
MO3AgNHDS TAD ‘anH J1al

MO3A TAD ‘LIWM 14vHS 31dl

MO3IAINHDS TAD ‘AT TINd NIAIKMA
MO3IAINHIS TAD ‘GNH IAIMA

189 91N AvaH AvddS

MO3A gNYDS TAD - 440ANV.LS HOLOW
MO3AINHIS TAD ‘NIVHO Ovdd
MOIAINHIS TAD ‘LHAd NIVHO 9vdd
MO3IAINHIS TAD ‘ONISNOH ONIMVIF
d37al 1139

LNQT3IM INEV 9INOISNEL

88T X 002X 29'T ONIY-O

IVIAVY .8/€ ONIFdvY3Ig

8T (AAIOd)113garc

IATVA MOTHD

GOOTT dIL AVHdS

dve AvddS

A A10d A3TINd 13S440

MOIAINHIS TVIIHANITAD UINOD L7139
9Z¥ZADS ‘H1 LNINQTM L9 IONIH
92¥ZADS ‘HY LININGTM LYEg IONIH

DOTAN 9T/S d3AIS £-9ONM

NOILdIMOSIA a.03d 'ON L¥vd WALl

IVIY3LVIA 40 17119

Al NN AN NNNNNNA A0 A NNNNAANAAAAANNT NN

14

[4410)%1%
TS00EY
8595E8¢E
TSSE8E
¢SC19e
¥9¢0¢ce
TO6T8¢
2€e818C
69818¢
89818¢
99818¢
1G818¢
TG818¢
¥8918¢
T8918¢
9/918¢
G/918¢
90918¢
865182
89518¢
/SS18¢
0S9T8¢
815182
a18¢e
6719182
850182
€50T18¢
0182
0r0T8¢
8E0T8¢
9E0T8¢
€2018¢
ISIve
1241974
8TT0TC

O d/NM T O WOMNOWNOOO dNMTLWONODOD O dNMS 1D
i A A A A A A A A NN NN NN NANANANOOOOOOM

N M T WO O N~0o

T

Page 57

Spare Parts Catalog



———
32" Cylindrical Scrub Deck

Excellence Meets Clean

Spare Parts Catalog Page 58



inuteman’

Excellence Meets Clean

32” Cylindrical Scrub Deck BOM

MOTTIA DOTAN 9T/S A3AIS €-9ONM
1V3S 14VHS 1vidvy

dvO dN3

VIS ONIYA

TET-V89SSY ‘8/L T X 9T/IT T ‘ONIH O
dVO 13ASVO

dVvO

HOLO3INNOD 137INI AdOd

P/TXp/T SSVH4E 13341S 06 ONILLLIA
ONT1d AN3

JIT ‘dvdMm 319v0

'G29° A’l €0TZ OJA3H ‘ONIHSNd
INJH008T ‘A9E ‘dH T HOLOW
JIANITAD MOIA HSNHF ‘ASSV FHIM
AH04Y/T-49T/S AVIVIOdIIN ST° dVO
ET# dIVH-NId 431100

IVNYILX3 ‘ONIY ONINIVLIY .8/5
TVYNYILXT ‘ONIF ONINIVLIY .8/€

'V1Q G528 98-000SN ONIY ONINIVLIY LINI

Z9°T LNI ‘ONIY ONINIVLIY
LE'T INI "ONIY ONINIVLIY
¥/€ X 8/€ ‘NId 110

V/T TVIIN3IH-dSM

OT# IVOIT3H - dSM

/T LV14-dSM

SS dl ¥/T LV14-dSM
OT#LVT1d “YSM

ONIZ 71LS 0¢-7/T ONIM-LNN
0¢-7/T ODOTAN-LNN

¢€-0T OOTAN 1NN

1d 1S 0¢-7/T X3H-LNN

1d 1S 2€-0T X3H ‘INN
00'¢X 0¢v/T HH-11d

8/S-¢ X 9T/L NId SIAT1O
G¢' X ¢E-0T MS-"dOS

NOILdI¥OSIA a.03¥ 'ON Ldvd W3LI

< NN NS ANNANA DD NNNNN

o ©
S oo ooo -l

N O i

8

A8TTOTC
C¢T9EE8
TTOEES
S09€EE8
€09€EE8
CVTEES
TYTEES
OrTEES
90€TE
619628
1453175
[44%3172
87708y,
908y L
T-9T0Pv.L
808TT.
S¢L1TL
ve/LTTL
Y0.LT1TL
¢0L1TL
TOLTITL
9/91T.
241178
EVSIT.L
S0STT.
YOSTT.
€0STT.L
68ETTL
ELETTL
0SETTL
9TETTL
OTETTL
VicitL
6TITTIT.
€00TT.

0L
69
89
.9
99
59
9
€9
29
19
09
65
8§
JAS]
9§
5§
S
€S
4]
1§
0S
61
8y
A4
14
14
144
514
[4%4
114
ov
6€
8¢
LE
9€

€059 dIL AVHdS LACINN
.00°€-ONI4dS NYNL3Y

0TY .8/S 1VIAVH ‘ONI¥v3d

€029 .8/S VIavy ‘ONIdvY3g

G X OS 9T/ ‘44NYAOOM ‘AN

1dWY/T X 9dvd 19a 8/€ - SSvdd ONLLLIAH
.Z€ MD3AINEDS TAD ‘LWM X049 Sidg3a
ININATIM MOIAGNHDS TVIIHIANITAD .2E
HY 140ddNS 33NOS 3AIS »03a 1AD
H1140ddNS 33NOS 3AIS MD3A 1AD
ZE/8Z ADS ' LIWM LXHE 33NOS d3ddn
ZE€/8Z N\OS ‘HY ASSY IdIM I393NOS 3AIS
ZE/8Z ADS ‘H1 ASSV IdIM IIDIINOS 3AIS
MDIAGNHDS TAD ‘dnH I1dl

MD3A TAD ‘LAM L4VHS 31l

MDIAINHDS TAD ‘AITINd NIAIKNA
MD3IAINHIS TAD ‘9nNH IAINA

1XH9 91N AV3IH AVddS

MDA 9NHIS TAD - 440ANVLS HOLOW
MDIAINHIS “TAD ‘NIVHO Ovdd
MDIAGNHDS “TAD ‘LYHg NIVHO Ovdd
MDIAINHIS TAD ‘ONISNOH ONIFY3g
d31al 1139

1AQT3IM WHY H3NOISNAL

88T X 00°Z X 29'T ONIY-O

IVIAvY .8/€ ONIYYIg

ST (A AT0d) 1139 r

IATVA MOTHD

S00TT dIL AVHdS

dve AvddS

A A10d A3TINd 13S440

M03AgNHIS TYIIHANITAD ‘UIAOD 1139
9Z¥ZADS'H1 INNATM LYH9 IONIH
9Z¥ZADS ‘HY LNINATM LYHE IONIH

DOTAN 9T/S A3AIS £-9ONM

NOILdI¥OSIA Q.03 'ON Ldvd W3Ll

IVIGILVIN 540 17119

A NN AMODNNNNNNA A0 ANNNNAANAAAAANN T NN

14

¢¢T0Sy
TS00EY
855E8E
TSSEBE
¢SC19€
9¢0¢€E
90618¢
¢6818¢
69818¢
89818¢
99818¢
/S818¢
T1S818¢
¥8918¢
T18918¢
9/918¢
S/918¢
90918¢
86518¢
85518¢
/SS18¢
0SS18¢
87518¢
rS18¢
61918¢
85018¢
€5018¢
Tr018¢
0r018¢
8E018¢
9€018¢
€2¢018¢
SIve
YrSive
8T1T0T¢

NM T OO~

-

Page 59

Spare Parts Catalog



28" Disc Scrub Deck

Spare Parts Catalog Page 60



28" Disc Scrub Deck BOM

ITEM

1

© 00N OB WN

WWWWWWWWNNDNDNNDNNNNNREPERPRPRRPREPRPRERERRERPRRERPRERE
~NOoO oA WNEFEOOONOO O WNEPOOONOO OO WNEO

210118
241628
241653
241662
281611
281633
281634
281875
281878
281883
281874
281871
320253
320266
320928
320929
450076
711231
711242
711504
711507
711512
711515
711516
711539
711545
711546
711554
712140
712157
712301
712562
712758
744016-1
748003
748077
3312402

Spare Parts Catalog

—— —

Minuteman'

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL - 281870
PART NO. REQ'D DESCRIPTION

4

NBARRPRRPRNRRNRERRNNNNNER

= =
SvNNoN oo

NFRPFPNOOOORMAMPIEIMDN

KNOB-3 SIDED 5/16 NYLOC

DRAG CHAIN ASSY, DISK SCRUBDECK SCV24/26
WATER FEED BRKT, DISK, SCV24/26
COVER MNT BRK'T, SCV 24/26 ASSY
HUB-SCRUB SPACER TUBE
SPEED NUT - 3/8"

DISK SOLUTION FEED ASSY

SIDE SQUEGEE WIPE ASSY RH, SCV 24/26
SIDE SQUEEGEE WIPE ASSY LH, SCV 24/26
MOUNTING BRACKET, MOTOR COVER
DISK DECK COVER RH, SCV 24/26
DISK DECK COVER LH, SCV 24/26
HOSE-WIRE REINF 3/8 X 14"

FITTING BRASS TEE DBL 3/8 BARB
DECK COVER, 28" DISK

DISK SCRUBDECK MNTG PLATE, 28"
CRIMP CLAMP SS 185R

BLT-HH 5/16-18X1.25 ST PL

BLT-HEX 3/8 -16X1.00 ZP

WSR-FLAT 1/4 ID SS

WSR-FLAT .37 X1.12 X .06

WSR-FLAT .75X1.37X.08

WSR-FLAT .406 X .812 X .0625

WSR- FLAT .31 X 1.25 X .05
WSR-EXTERNAL LOCK 3/8
WSR-HELICAL 5/16

WSR-HELICAL 3/8
WSR-INTERNAL LOCK 1/4 ID
WSR-HELICAL 5/16 SS

NUT- WING 5/16-18 SS

WSR-FLAT .87 X .38 X .06

BOLT-HH 1/4-20X3/4 SS

WSR-HELICAL 1/4 SS

CAP .15 MICROFARAD 5/16R-1/4FORK
MOTOR, 28" DUAL RIGHT ANGLE
WIRE ASSY, BRUSH DECK DISK
HUB-SCRUB BRUSH DRIVE

Page 61



-‘-""'-—‘
32" Disc Scrub Deck

Excellence Meets Clean

H

Spare Parts Catalog Page 62



32" Disc Scrub Deck BOM

ITEM

1

© 00N LA WN

WWWWWWWWNNDNDNNDNNNNNRPRERPRPRRPRERPRRERERRERERRERE
~NOoO oA, WNEFEOOWONOO O WNEPOOONOOOOPMWNEO

210118
241628
241653
241662
281611
281633
281634
281875
281878
281883
281885
281887
320253
320266
320857
320859
450076
711231
711242
711504
711507
711512
711515
711516
711539
711545
711546
711554
712140
712157
712301
712562
712758
744016-1
748033
748077
3312402

Spare Parts Catalog

—— —

Minuteman'

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL - 281884
PART NO. REQ'D DESCRIPTION

4

NDBRRRPRNRRNRERNNNNNER

= =
RN o ool

NFRPFPNOOWOORAMIMIMDN

KNOB-3 SIDED 5/16 NYLOC

DRAG CHAIN ASSY, DISK SCRUBDECK SCV24/26
WATER FEED BRKT, DISK, SCV24/26
COVER MNT BRK'T, SCV 24/26 ASSY
HUB-SCRUB SPACER TUBE
SPEED NUT - 3/8"

DISK SOLUTION FEED ASSY

SIDE SQUEGEE WIPE ASSY RH, SCV 24/26
SIDE SQUEEGEE WIPE ASSY LH, SCV 24/26
MOUNTING BRACKET, MOTOR COVER
DISK DECK COVER RH 32", SCV 28/32
DISK DECK COVER LH 32", SCV 28/32
HOSE-WIRE REINF 3/8 X 14"

FITTING BRASS TEE DBL 3/8 BARB
DECK COVER, 32" DISK

DISK SCRUBDECK MNTG PLATE, 32"
CRIMP CLAMP SS 185R

BLT-HH 5/16-18X1.25 ST PL

BLT-HEX 3/8 -16X1.00 ZP

WSR-FLAT 1/4 ID SS

WSR-FLAT .37 X1.12 X .06

WSR-FLAT .75X1.37X.08

WSR-FLAT .406 X .812 X .0625

WSR- FLAT .31 X1.25 X .05
WSR-EXTERNAL LOCK 3/8
WSR-HELICAL 5/16

WSR-HELICAL 3/8
WSR-INTERNAL LOCK 1/4 ID
WSR-HELICAL 5/16 SS

NUT- WING 5/16-18 SS

WSR-FLAT .87 X .38 X .06

BOLT-HH 1/4-20X3/4 SS
WSR-HELICAL 1/4 SS

CAP .15 MICROFARAD 5/16R-1/4FORK
MOTOR, 32" DUAL RIGHT ANGLE
WIRE ASSY, BRUSH DECK DISK
HUB-SCRUB BRUSH DRIVE

Page 63



Cylindrical Scrub Deck Side Squeegee (Left Hand Side) Minuteman'

Excellence Meets Clean

H

BILL OF MATERIAL - 281851
ITEM PART NO. REQ'D DESCRIPTION
1 241679 1 LONG RETAINER, SIDE SQ SCV2426

2 281855 1 BACKER BLADE, LONG SCV 2832

3 281856 1 SHORT RETAINER, SIDE SQ SCV2426

4 281859 1 SIDE SQUEEGEE BLADE LINATEX, SCV 2832
5 281860 1 DISK SQUEGEE BRKT WMT LH,SCV 28/32

6 710154 6 SCR-MC TR HD 10-32 X.625 SS

7 711622 7 ROLL PIN 3/16"X 5/8"

Spare Parts Catalog Page 64



———

Cylindrical Scrub Deck Side Squeegee (Right Hand Side)

Excellence Meets Clean

H

ITEM
1

N O ORWN

Spare Parts Catalog

241679
281855
281856
281859
281864
710154
711622

BILL OF MATERIAL - 281857
PART NO. REQ'D DESCRIPTION

1

N ok R RR

LONG RETAINER, SIDE SQ SCV?2426
BACKER BLADE, LONG SCV 2832

SHORT RETAINER, SIDE SQ SCV?2426

SIDE SQUEEGEE BLADE LINATEX, SCV 2832
SQUEEGEE BRKT WMNT RH, SCV 28/32
SCR-MC TR HD 10-32 X.625 SS

ROLL PIN 3/16"X 5/8"

Page 65



Disc Scrub Deck Side Squeegee (Left Hand Side) Minuteman'

Excellence Meets Clean

H

BILL OF MATERIAL - 281878
ITEM PART NO. REQ'D DESCRIPTION
1 241679 1 LONG RETAINER, SIDE SQ SCV2426

2 281855 1 BACKER BLADE, LONG SCV 2832

3 281856 1 SHORT RETAINER, SIDE SQ SCV2426

4 281859 1 SIDE SQUEEGEE BLADE LINATEX, SCV 2832
5 281880 1 DISK SQUEGEE BRKT WMT LH,SCV2426

6 710154 6 SCR-MC TR HD 10-32 X .625 SS

7 711622 7 ROLL PIN 3/16"X5/8"

Spare Parts Catalog Page 66



Disc Scrub Deck Side Squeegee (Right Hand Side) Minuteman'

ITEM
1

N OO RWN

Spare Parts Catalog

241679
281855
281856
281859
281877
710154
711622

Excellence Meets Clean

H

BILL OF MATERIAL - 281875
PART NO. REQ'D DESCRIPTION

1

N ok R RR

LONG RETAINER, SIDE SQ SCV2426
BACKER BLADE, LONG SCV 2832

SHORT RETAINER, SIDE SQ SCV2426

SIDE SQUEEGEE BLADE LINATEX, SCV 2832
SQUEEGEE BRK'TWMNT RH, SCV 2426
SCR-MC TR HD 10-32 X .625 SS

ROLL PIN 3/16"X 5/8"

Page 67



Cylindrical Scrub Deck and Roller Bumper Mounting Minuteman’

Excellence Meets Clean

H

Spare Parts Catalog Page 68



— —

SCV28CQP & SCV32CQP BOM’s Minuteman’

Excellence Meets Clean

F______‘_‘_

BILL OF MATERIAL - SCV28CQP
ITEM PART NO. REQD DESCRIPTION
1 66-436-A 2 RUBBER ROLLER

2 281520 2 BRUSH, CYL 28" .022 NYLON

2A 281521 2 BRUSH, CYL 28" .028 NYL

2B 281522 2 BRUSH, CYL 28" .026 PP

2C 281525 2 BRUSH, CYL 28" SCRUBGRIT Il 120

2D 281526 2 BRUSH, CYL 28" NYLOGRIT 80GR

2E 281527 2 BRUSH, CYL 28" STRATAGRIT 46GR

2F 281529 2 BRUSH, CYL 28" SCRUBGRIT 180GR
281831 1 CYLINDRICAL SCRUBDECK ASSY, 28" NO BRUSHES
281955 2 FRONT ROLLER MOUNT BRKT WMT
360017 2 3/4" X 4.50 CLEVIS PIN

711515 13 WSR-FLAT .406 X .812 X.0625
711546 14 WSR-HELICAL 3/8
713042 4 BLT-HH 3/8-16 X1 #5

10 3400661 2 PIN-COTTER 5/8 RUE-RING

3
4
5
6 711242 10 BLT-HEX 3/8 -16X1.00 ZP
7
8
9

BILL OF MATERIAL - SCV32CQP
ITEM PART NO. REQD DESCRIPTION
1 66-436-A 2 RUBBER ROLLER

2 281530 2 BRUSH, CYL 32" .022 NYLON

2A 281531 2 BRUSH, CYL 32" .028 NYL

2B 281532 2 BRUSH, CYL 32" .026 PP

2C 281535 2 BRUSH, CYL 32" SCRUBGRIT Il 120

2D 281536 2 BRUSH, CYL 32" NYLOGRIT 80GR

2E 281537 2 BRUSH, CYL 32" STRATAGRIT 46GR

2F 281539 2 BRUSH, CYL 32" SCRUBGRIT 180GR

3 281891 1 CYLINDRICAL SCRUBDECK ASSY, 32" NO BRUSHES
4 281976 1 FRONT ROLLER MNT BRKT WMT, RH (32" ONLY)
4A 281971 1 FRONT ROLLER MNT BRKT WMT, LH (32" ONLY)
5 360017 2 3/4" X 4.50 CLEVIS PIN

6 711242 10 BLT-HEX 3/8 -16X1.00 ZP

7 711515 13 WSR-FLAT .406 X .812 X.0625

8 711546 14 WSR-HELICAL 3/8

9 713042 4 BLT-HH 3/8-16 X1 #5

10 3400661 2 PIN-COTTER 5/8 RUE-RING

Spare Parts Catalog Page 69



Disc Scrub Deck and Roller Bumper Mounting

Excellence Meets Clean

Spare Parts Catalog Page 70



— —

SCV28DQP & SCV32DQP BOM'’s Minuteman’

Excellence Meets Clean

e
BILL OF MATERIAL - SCV28DQP
ITEM PART NO. REQ'D DESCRIPTION
1 66-436-A 2 RUBBER ROLLER
2 281870 1 DISK SCRUBDECK ASSEMBLY, 28" NO BRUSHES
3 281955 1 FRONT ROLLER MOUNT BRKT WMT
4 360017 2 3/4" X4.50 CLEVIS PIN
5 711242 10 BLT-HEX 3/8 -16X1.00 ZP
6 711515 13 WSR-FLAT .406 X .812 X.0625
7 711546 14 WSR-HELICAL 3/8
8 713042 4 BLT-HH 3/8-16 X 1 #5
9 3313135 2 BRUSH SCRUB 14" PLASTIC NYLON
9A 3313125 2 POWER DRIVE 14" POWERGRIT 80 S/S
9B 3313127 2 POWER DRIVE 14" POWERGRIT 46 HDS
9C 3313131 2 BRUSH SCRUB 14" PLAS WIRE
9D 3313133 2 BRUSH SCRUB 14" PLAS BUTCHWIRE
9E 3315494 2 BRUSH 14" PWR DRIVE W/PAD HLDR
9F 3315386 2 POWER DRIVE 14" POWERGRIT 120 AGS
10 3400661 2 PIN-COTTER 5/8 RUE-RING

BILL OF MATERIAL - SCV32DQP
ITEM PART NO. REQD DESCRIPTION
1 66-436-A 2 RUBBER ROLLER

2 281884 1 DISK SCRUBDECK ASSEMBLY, 32"NO BRUSHES

3 281976 1 FRONT ROLLER MOUNT BRKT WMT, RH (32" ONLY)
3A 281971 1 FRONT ROLLER MOUNT BRKT WMT, LH (32" ONLY)
4 360017 2 3/4" X4.50 CLEVIS PIN

5 711242 10 BLT-HEX 3/8 -16X1.00 ZP

6 711515 13 WSR-FLAT .406 X .812 X .0625

7 711546 14 WSR-HELICAL 3/8

8 713042 4 BLT-HH 3/8-16 X 1 #5

9 3313136 2 BRUSH SCRUB 16" PLASTIC NYLON

9A 3313126 2 POWER DRIVE 16" POWERGRIT 80 S/S

9B 3313128 2 POWER DRIVE 16" POWERGRIT 46 HDS

9C 3313132 2 BRUSH SCRUB 16" PLAS WIRE

9D 3313134 2 BRUSH SCRUB 16" PLAS BUTCHWIRE

9E 3315495 2 BRUSH 16" PWR DRIVE W/PAD HLDR

oF 3315385 2 POWER DRIVE 16" POWERGRIT 120 AGS

10 3400661 2 PIN-COTTER 5/8 RUE-RING

Spare Parts Catalog Page 71



——
Plumbing Diagram

Excellence Meets Clean

e —

SOLUTION TANK
ASSEMBLY
281012E

(OPTIONAL)
SOLUTION DRAIN HOSE
281077

(SEPARATE ITEM TO BE USED WHEN DRAINING)

281428

]

1

|

|

1

383449 SOLUTION
)

1

TANK
449 281421 DRAINAGE
SGY. TOP: LEVEL ASSEMBLY PARTSE T e S e s e e e '
32E

SOLENOID VALVE

ASSEMBLY
281831 OR 281831

1 1

1 1

1 1

i |

i ' 1

142718~ : o :

83327 ' BAR !

i 281511 H

1 1

1 1

383321 ! :
: i

FILTER i
CYLINDRICAL |

i i SCRUBDECK !
1

1]

1

450040

PUMP ASSEMBLY
281098

DISK SCRUBDECK
ASSEMBLY
281870 OR 281884

281900
(OPTIONAL)

i
]
]
]
I
: (LEFT & RIGHT)
I
|
|
1
|
1
1
|
1
1
|
Il
1
1
1
1
1
1

TRIGGER GUARD i
450257 & 450258 E
450218 é
| LEGEND
; —_————— HOSE
281045 : i i DIRECT
e il gl ATTACHMENTS

Spare Parts Catalog Page 72



™
"~
_“ e
8 (@]
o
=
g
z —
] + 0vL956 + 0v/956
— b | AN3Llve Av3LIva
_ HVSLZ HVSL2
| SNNOS TVONANIMAD @NNOS VORANIAD
= | woion Hsnua HOLON Hsnug 0 |
| 2r08YL evoavL [
sovia-ga ¥OLOINNOD
tay | o e =1 |_
_ | 3um 3nwsod INVaS HOLOW OL [T 7 Tiemmzze
P Qva1 HOV3 WOM4 INNOW \€819z Bz
a | q, SHOLOVAVO NSl L-glovkL ATGN3SSY 3030 TVORANIAD
sovia-ga LLLLY
aay-v [c ol _ o o] SSINUVH 9+08YLL v _
(ToviE gy gq] i+ =
steebz L ]
1Z08¥L s e — — — B
HOLOINNOD [MaTorm, B
e B M= | :
0zosvL | Shesw
¥OLOINNOD ANGL® MOLIOVAVD _ @ 1910V,
EL) 3 _ L-910VFL _ L o] 2
YOLOINNOD @l\q E||= T Gvz9s6 T
»ovia-4 m NO 3ALVOIN C lo] 5
4doo0L 40001 a-v NI S309 - _ oy
692Z¥L 682Z¥L m MM INLSOd + = HYSLZ
HOLIVVO HOLIOVVO g I 4 H H | wosoannco bt » + »_+
O 1 ) ) ey
£ _ ¥3gaN¥oS YsIa _ Lol <
m | HOLON HSNuE _ = o =
L o]
\—2LLTYL | L .zcwos .82 Mo4 H [
A1GN3SSV_HOLON £E08YL  £00BVL I_
WNNOVA L 2
T T Twemwe e T T m
048182 .82 ATGWISSY 030 Xsia £
—
— SY03A gNyO0S ITavONVHONILNI o
Yovia
CED;
_.”ﬁ

6808¥L

(2]

+8 0078 TWNINJ3EL 0L

V18 98087L

—8 HOLMS A ‘0L

Wiring Diagrams
TRIO Connections

3LVid ONIINNON HOLWMS NO GNLS @13M ‘0L

{BA/NO 0F18hL)

s3vH L918%2)
J

TOUINOD NI anLs

Q13M OL HOVLY

£-0108¥L
AININIOVIdIN
ivaa L3

YOLOW NOILOWAL

Q30V1dSIa S| I1LLOYMHL NMOQ ANV dN ONINddIy Sdva 0l
JOVLIOA AM3LIVE MOT :
17NV4 HOLOW NOILOVAL *

17NV4 HOLON HsNyg :
JALOV TITHMITNS

1INV4 YOLON WNNOJVA *

NO HOLIMS ONVM 31SIV 440 :
1NV4 3TLLOYHL ©

17Nv4 W3LSAS TOHINOD ©
17Nv4 3Mv¥g QION3T0S *
JOVLIOA AMILIVE HOIH :
(L10Z¥2) 39NV AMALLYG :

dn 1avIS NO
ONIHSY1d ava |
ONIHSY14 Siva ¢
ONIHSY14 Siva ¢
ONIHSY14 Sava +
ONIHSY14 siva S
ONIHSY14 Siva 9
ONIHSY14 Syva L
ONIHSY14 SavEa 8
ONIHSY14 SyvEa 6

ONIHSY14 Syva Ol
S3000 OJILSONOVIa

vd3d 3000

OILSONOVIQ :806GLL

Spare Parts Catalog



n

Meets Clean

-
Excellence

P3 TRIO Connections

(@ sie >
(@ wiL )

)

(/0 161887 )
oW 61812 ST ow

S 434 HOUMS —vie/aau-9
LHOISNYAL ~NITA-S

XINO WWIOVA ~IUIHA/MOTIA—¥ 900LKL
8040S TIBNOQ_ ~AVO/MOTIIA-E HOLOINNCO
BN0S IHON —Q34/MOTIBA-Z IV
SN40S MYBH ~XOv18/MOTEA-|
HOLMS 300N

VO'9 80 AVI3Y ‘NO¥d

C KIBVGSSY HOUNS L20L ) Ol NO 3AUVOaN (=)
H:

(ONNOY¥9) LINIBVD NI QNUS OTIM :NOd

BONY

S3ANLVA4 WNOILO ,. = &[/@/@

alossl RS SRR TR WG

Page 74

Spare Parts Catalog



inuteman’

Excellence Meets Clean

Page 75

P2 TRIO Connections

_.m._ 1009VL MOV18/Avd9—-a

N Yev2v]p]lo]Le L8 ]| ¥0L03INNOO a3d/AVH9-2
@ e " < O HowMove-8 - — — — — — — — — — — — — — =
] ¢d MOVIB/LTTON-Y | _

5 N n e
3 - z S | X16/A49 05087. |
2 L 3 @O |[[@@H—(au/ro 1508w ) |
) 518 QW) _
€ o —
] [T ] _ [
\_J szosrs — 6208%L
EpvA | ENIEE] _ _
¥OLOINNOD Nid ¥ | ¥OLOINNOJ Nid + |
—— ="
%9078 -¢ _ HOLIMS |
TYNINY3L \ ( 1o08v. ]

Al o0 _ 0 )\ RNSs3d,
_ On/E £5087L [] _
| z-60LTHL |

ISd 05
_ A9E_dANd _
[] J3LVM
_ _
O U
o, _ ¥3LT4 N3 |
zOSL¥L ololg { )
YOLOINNOD ;oﬁmmmnnum -ﬁ— — | (a3 zc08vL ) o[ RER] _w
VN m -
—| 3ONwdo/3me-g Ll HOLOINNDD Y18/0IA ¥S087. ol
oy NIRO/AHM-L v n TIVA _ / B o |
v o - 1
86Z14L A18N3SSY dWNd Z—60LZ¥L
¥OLO3NNQD (2.3 R
FIVNS
MOTI3A-E " © 7 ¥OLOINNOD
a3y-v VNS
(x1awassv HOLMS SzoLvL) 3n1g/MoTI3A-9 NMOYg -9
JONVHO/MOTIIA-Y ana-v
— — ane L1
, £5 i
& 4>
+0l
0Z08YL Lzogy/L
YOLDINNOD  ¥OLDINNOD
ENZL ERVAEE]
L—6008y/
HOLVNLOV
3933n0S .
(S 9v60¥L) |
¥3L3INOIINILOd
MOT4 HILVM
—

Spare Parts Catalog



Excellence Meets Clean

[

Wire Colors / Codes

NMOH | MOT13A/3NTg
A0 434 HOLIMS MO1 | a3y/Movig
DUAG 439 HOLIMS HOIH | »ovia/a3d
J0AO AJ3LLvE Sovig
JAA9E AY3LLVE a3y
NOILONNA 40100
SNOINVTI3IOSIN
(1Sv4) YIALANWOILNTLOM d33dS | IuHMMovia | oz JOLvNLlOoV 3dls AVE9/NMOYS 9
D0A0 439 HOLIMS MOT | a3d/>ovig 61 DAN0 Ad3LLvE Sovig S
HOLIMS AIM—1NdNI 440/NO 1370IA/a3y =1 YOLVNLOV 3AIS [ MOTI3IA/NMOYS v
WYVIV_dN MOvE | OV18/NMOXE | LI JOLVNLOV 3AIS [MOTI3A/NMONE | ¢
e OUA9E NIV | T3Y z
HOLIMS 1VO1d ALdNI MNVL NOILTI0OS |N3IZUD/NMOYE | +1 w_oza_w%hw_mq_m ><mou%_wmmm_ 7 _“_ 5
HOLIMS 3S¥3ATYd |LT10IA/MOTTIA | ¢
8N90S 318nN00 HOLMS 340N S | AVd9/MOT1EA | 2t HOLIMS 30QIS OL 3dIS
XINO WNNOVA :HOLIMS 300N G | 3LHM/MOTIZA | b1 a31T auvmM¥Oo4 F10IA/a3Y 9
HOLIMS AL34VS 1v3S/10d Q33dS | MNIA/MOvia | O NO HOLIMS A3 T10IA/Q3Y S
(MOTIS) ¥ILIWOIINILOd Q33dS | IONVIO/MOvia| 6 ERRESYELEN 1310IA/a3y ¥
(+8) 439 440/NO 1AM,/ 3 - JINETLE c
YILIN ¥NOH | MOTIIA/AVND | £ OGAS 43d HOLIMS HOIH | Xovig/a3d z
TVYNDIS 39NV AY3LLYE | MOTI3A/d3d | 9 3Su3ATy | oA/ MOTEA | 1
HOLIMS J3MO1/3SIVE »03d | 3LHM/3Mg m NOILONNJ N0T00 NG
TJOJSNVAL THOLIMS 300N S MOTT3A c HOLIMS 3Sd3IAdd
aNYdS MAV3IH HOLIMS JAOW S [MOV19/MOTIaX | T 39dvHOSId ds3 MOTIIA/NIFYO 14
8NY0S LHOIM HOLIMS JAON G | a3d/MOTI3A ! AO 439 VNAIS a3d/Mov1a ¢
NOILONNA 40102 # Nid 9—¢d “IYNIIS MOTT13A/a3Y z
HOLDANNOD Oldl :¢d 81 —¢d-00A9¢ d3IHIOLIMS 1310IA/Q3Y l
ONILIIS IANSSIAd »03A HSNEG | LT T0IA/IFONVE0 | #1 NOLLONN 40109 #_Nid
- = o1 39NVO AY3LLVE
(1SV4) 9313INOIINILOd MOT4 J31VM | N3FLD/3LAM | ¢t AS 434 HOLIMS Mov18/d3y 9 )
JOLVNLOV HSNYg | 39Nva0/3nig | Lt 140dSNYdL MOTT3A g )
YOLVNLOV 3933N0S | In18/MOT13X | Ol AINO WNNOVA | 3LHM/MOTI3A | + 14
dINNd 931VM | LT10IA/MovE 6 ganyosS I19N0a | AVY9/MOTI3A ¢ ¢
dANd 93LVM | ovig/30A | 8 andos LHOIT | a3d/MOT13X 4 4
(d3dIM) Y3LIWOILNTLOD MO14 Y3LVM a3d,/3LHM / 8NA40S MVIH | MOV18/MOTI3A | L L
— = 5 NOILONNA 90102 # Nid|# 1mg
(MO1S) Y3LIWOIINILOd MOT4 d3LVM | MOTI3A/3LIHM S HOLIMS ¥01D373S 3A0ON
YOL1VNLOV HSNdg | N3F¥9/3Ing ¥ - ALdN3 ¥
YO1VNLOV 3933NDS |FONVIO/MOTIIA| ¢ 8:'cd OIdL NOYd A+ 3LIHM/Q3Y 3
IATVA AIONT10S d3LVM | MOV18/AvED Z R1:Cd ISM Old1l—d01S—3| L310IA/a3d 4
IATVA AIONTT0S J3LVM EEVINER) L Sa31 Ol 3IAILSOd 1310IA/Q3d b
NOILONNA 90102 # Nid NOILONNA 40100 SSINYVH[# NIid

dOLOINNOD Oldl -¢d

HOLIMS A3M

Page 76

Spare Parts Catalog



Minuteman’

Excellence Meets

Clean

P—_—______

Minuteman International Made Simple Commercial Limited Warranty

Minuteman International, Inc. warrants to the original purchaser/user that the product is free from defects in
workmanship and materials under normal use. Minuteman will, at its option, repair or replace without charge, parts
that fail under normal use and service when operated and maintained in accordance with the applicable operation and
instruction manuals. All warranty claims must be submitted through and approved by factory authorized repair
stations.

This warranty does not apply to normal wear, or to items whose life is dependent on their use and care, such as belts,
cords, switches, hoses, rubber parts, electrical motor components or adjustments. Parts not manufactured by
Minuteman are covered by and subject to the warranties and/or guarantees of their manufacturers. Please contact
Minuteman for procedures in warranty claims against these manufacturers.

Special warning to purchaser -- Use of replacement filters and/or prefilters not manufactured by Minuteman or its
designated licensees, will void all warranties expressed or implied. A potential health hazard exits without original
equipment replacement.

All warranted items become the sole property of Minuteman or its original manufacturer, whichever the case may be.

Minuteman disclaims any implied warranty, including the warranty of merchantability and the warranty of fitness for a
particular purpose. Minuteman assumes no responsibility for any special, incidental or consequential damages.

This limited warranty is applicable only in the U.S.A. and Canada, and is extended only to the original user/purchaser
of this product. Customers outside the U.S.A. and Canada should contact their local distributor for export warranty
policies. Minuteman is not responsible for costs or repairs performed by persons other than those specifically
authorized by Minuteman. This warranty does not apply to damage from transportation, alterations by unauthorized
persons, misuse or abuse of the equipment, use of non-compatible chemicals, or damage to property, or loss of
income due to malfunctions of the product.

If a difficulty develops with this machine, you should contact the dealer from whom it was purchased.

This warranty gives you specific legal rights, and you may have other rights which vary from state to state. Some
states do not allow the exclusion or limitation of special, incidental or consequential damages, or limitations on how
long an implied warranty lasts, so the above exclusions and limitations may not apply to you.

Cord Electric Group.......... Three years parts, two years labor, ninety days travel (Not to exceed two hours)
Exceptions.......... Port-A-Scrub, one year parts, six months labor
MPV 13, one year parts
MPV 14 and 18, two years parts, one year labor
RapidAir blower, one year parts, one year labor
Explosion-Proof Vacuum, one year parts, one year labor
Pneumatic Vacuums, three years parts, one year labor

Battery Operated Group..... Three years parts, two years labor, ninety days travel
(Not to exceed two hours)
Exceptions...... Sweepers, one year parts, one year labor, ninety days travel
(Not to exceed two hours)

Internal Combustion Group....One year parts, one year labor, ninety day travel
(Not to exceed two hours)

Replacement Parts................. Ninety days
Batteries........ooeviiiiiiiiinn. 0-3 months replacement, 4-12 months pro-rate
Polypropylene Plastic Tanks...Ten years, no additional labor

111 South Rohlwing Road - Addison, lllinois 60101 USA
Phone 630- 627-6900 - Fax 630- 627-1130

987607

E-Mail, www.minutemanintl.com Rev D 09/07

A Member of the Hako Group





